PAUL R. LEPAGE
GOVERNOR

September 11, 2015

Mr. Frank Ruksznis
Superintendent

STATE OF MAINE

DEPARTMENT OF ENVIRONMENTAL PROTECTION

Guilford-Sangerville Sanitary District

P.0O. Box 370

Guilford, Maine 04443
e-mail; Mpressd@mylairpoint.net

vl?lkmf;#’
N Eht”)

AVERY T. DAY
ACTING COMMISSIONER

RE: Maine Waste Discharge License (WDL) Application #W006792-6C-K-R
Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0102032

Final Permit

Dear Mr. Ruksznis:

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was
approved by the Department of Environmental Protection. Please read this permit/license
renewal and its attached conditions carefully. You must follow the conditions in the order to
[...]
Continuous discharge means a discharge which ocecurs without interruption throughout the operating
hours of the facility, except for infrequent shutdowns for maintenance, process changes, or other similar

activities,

Daily discharge means the discharge of a pollutant measvred during a calendar day or any 24-hour period
that reasonably represents the calendar day for purposes of sampling. For pollutants with limitations
expressed in units of mass, the daily discharge is calculated as the total mass of the pollutant discharged
over the day. For pollutants with Hmitations expressed in other units of measurement, the daily discharge
is calculated as the average measurement of the pollutant over the day.

Revised July 1, 2002 Page 10




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
STANDARD CONDITIONS APPLICABLE TO ALL PERMITS

Discharge Monitoring Report ("DMR'') means the EPA uniform national form, including any
subsequent additions, revisions, or modifications for the reporting of self-monitoring results by
permittees. DMRs must be used by approved States as well as by EPA, EPA wilil supply DMRs to any
approved State upon request. The EPA national forms may be modified to substitute the State Agency
name, address, logo, and other similar information, as appropriate, in place of EPA’s,

Flow weighted composite sample means a composite sample consisting of a mixture of aliquots
collected at a constant time interval, where the volume of each aliquot is proportional to the flow rate of
the discharge.

Grab sample means an individual sample collected in a period of less than 15 minutes.

Interference means a Discharge which, alone or in conjunction with a discharge or discharges from other
sources, both:

(1) Inhibits or disrupts the POTW, its treatment processes or operations, or its sludge processes,
use or disposal; and

(2) Therefore is a cause of a violation of any requirement of the POTW's NPDES permit
(including an increase in the magnitude or duration of a violation) or of the prevention of
sewage sludge use or disposal in compliance with the following statutory provisions and
regulations or permits issued thereunder {or more stringent State or local regulations): Section
405 of the Clean Water Act, the Solid Waste Disposal Act (SWDA) (inciuding title II, more
commonly referred to as the Resource Conservation and Recovery Act (RCRA), and
including State regulations contained in any State sludge management plan prepared pursuant
to subtitle D of the SWDA), the Clean Air Act, the Toxic Substances Control Act, and the
Marine Protection, Research and Sanctuaries Act.

Maximum daily discharge limitation means the highest aliowable daily discharge.

New source means any building, structure, facility, or installation from which there is or may be a
discharge of pollutants, the construction of which commenced:

(a) After promulgation of standards of performance under section 306 of CWA which are
applicable to such source, or

(b) After proposal of standards of performance in accordance with section 306 of CWA
which are applicable to such source, but only if the standards are promulgated in accordance
with section 306 within 120 days of their proposal.

Pass through means a discharge which exits the POTW into waters of the State in quantities or
concentrations which, alone or in conjunction with a discharge or discharges from other sources, is a
cause of a violation of any requirement of the POTW's NPDES permit (including an increase in the
magnitude or duration of a violation).

Permit means an authorization, license, or equivalent control document issued by EPA or an approved
State to implement the requirements of 40 CFR parts 122, 123 and 124, Permit includes an NPDES
generai permit (Chapter 529). Permit does not include any permit which has not yet been the subject of
final agency action, such as a draft permit or a proposed permit,

Person means an individual, firm, corporation, municipality, quasi-municipal corporation, state agency,
federal agency or other legal entity.

Revised July 1, 2002 Page 11




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
STANDARD CONDITIONS APPLICABLE TO ALL PERMITS

Point source means any discernibie, confined and discrete conveyance, inciuding, but not limited to, any
pipe, ditch, channel, tunnel, conduit, well, discrete fissure, container, rolling stock, concentrated animal
feeding operation or vessel or other floating craft, from which pollutants are or may be discharged.

Pollutant means dredged spoil, solid waste, junk, incinerator residue, sewage, refuse, effluent, garbage,
sewage sludge, munitions, chemicals, biological or radiological materials, oil, petroleum products or
byproducts, heat, wrecked or discarded equipment, rock, sand, dirt and industrial, municipal, domestic,
commercial or agricultural wastes of any kind.

Process wastewater means any water which, during manufacturing or processing, comes into direct
contact with or results from the production or use of any raw material, intermediate product, finished
product, byproduct, or waste product.

Publicly owned treatment works ("POTW"') means any facility for the treatment of pollutants owned
by the State or any political subdivision thereof, any municipality, district, quasi~-municipal corporation or
other public entity.

Septage means, for the purposes of' this permit, any waste, refuse, eftluent studge or other material
removed from a septic tank, cesspool, vault privy or similar source which concentrates wastes or to which
chemicals have been added. Septage does not include wastes from a holding tank.

Time weighted composite means a composite sample consisting of a mixture of equal volume aliquots
collected over a constant time interval.

Toxie pollutant includes any pollutant listed as toxic under section 307(a)(1) or, in the case of sludge vse
or disposal practices, any pollutant identified in regulations implementing section 405(d) of the CWA.
Toxic pollutant also includes those substances or combination of substances, including disease causing
agents, which after discharge or upon exposure, ingestion, inhalation or assimilation into any organism,
including humans either directly through the environment or indirectly through ingestion through food
chains, will, on the basis of information available to the board either alone or in combination with other
substances already in the receiving waters or the discharge, cause death, disease, abnormalities, cancer,
genetic mutations, physiological malfunctions, including malfunctions in reproduction, or physical
deformations in such organism or their offspring.

Wetlands means those areas that are inundated or saturated by surface or ground water at a frequency and
duration sufficient to support, and that under normal circumstances do support, a prevalence of vegetation
typically adapted for life in saturated soil conditions. Wetlands generally include swamps, marshes, bogs,
and similar areas.

Whole effluent toxicity means the aggregate toxic effect of an effluent measured directly by a toxicity
test.

Revised July 1, 2002 Page 12




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
&
MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date: July 10, 2015

PERMIT NUMBER: ME0102032
LICENSE NUMBER: W006792-6C-K-R

NAME AND ADDRESS OF APPLICANT:
GUILFORD-SANGERVILLE SANITARY DISTRICT
P.O. Box 370
Guilford, Maine (04443
COUNTY: Piscataquis County
NAME AND ADDRESS WHERE DISCHARGE OCCURS:

22 Dean Road
Guilford, Maine 04443

RECEIVING WATER/CLASSIFICATION: Piscataquis River/Class B
COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Frank Ruksznis

(207) 876-4598
fprgssd@myfairpoint.net

1. APPLICATION SUMMARY

a. Application: The Guilford-Sangerville Sanitary District (GSSD/permittee hereinafter) has filed a timely
and complete application with the Department for the renewal of combination Maine Pollutant
Discharge Elimination System (MEPDES) permit #ME0102032/Maine Waste Discharge License
(WDL) #W006792-6C-H-R (permit hereinafter) which was issued by the Department on on
June 11, 2010, for a five-year term. The 6/11/10 permit authorized the discharge of up to a monthly
average flow of 0.93 million gallons per day (MGD) of secondary treated sanitary waste waters to the
Piscataquis River, Class B, in Guilford, Maine, See Attachment A of this Fact Sheet for a location map,



mailto:fprgssd@myfairpoint.net

ME0102032 FACT SHEET Page 2 of 36
W006792-6C-K-R

1. APPLICATION SUMMARY (cont’d)

b. Source Description: The waste water treatment facility receives sanitary waste water flows from a
population of approximately 1,200 residential and commercial users within the District’s boundaries.
The GSSID has one industrial contributor to its system, True Textiles, True Textiles is a manufacturer
of polyester/woolen products that at full production capacity, contributes approximately 73% of the
total flow, 97% of the total biochemical oxygen demand (BODs3), 14% of the total suspended solids
(TSS) and 92% of the chemical oxygen demand (COD) loading to the treatment facility. The GSSD is
not currently required to develop a formal pretreatment program pursuant to federal regulations.

The GSSD owns and maintains a sewer collection system that is approximately

11 miles in length and is 100% separated from the storm water collection system resulting in no
combined sewer overflows (CSO) in the system. The collection system has seven (7) pump stations.
Two of the seven pump stations have on-site back-up power and five are served by a portable
generator. All seven pump stations are equipped with radio telemetry systems. The GSSD is not
currently authorized to receive septage/transported wastes from local septage haulers.

¢. Waste Water Treatment: The GSSD waste water treatment facility became operational in January of
1988. The facility provides a secondary level of treatment via four aerated lagoons that are normally
operated in series but can be operated in parallel if necessary. Aeration is provided by a fine bubble
diffused aeration system, The four lagoons have a total surface area of 9.60 acres, have a volume of 38.0
million gallons and provides for a detention time of 65 days at the maximum monthly average design
flow of .93 MGD. If needed, seasonal disinfection would be achieved by sodium hypochlorite and
dechlorination would be accomplished by the addition of sodium bisulfite. Secondary treated waste
waters are measured via a magnetic flow meter and are discharged to the Piscataquis River via a ductile
iron pipe measuring 18 inches in diameter with a three port diffuser to enhance mixing of the effluent
with the receiving water. See Attachment B of this Fact Sheet for schematic of the waste water
treatment process. The District currently utilizes a reed bed with an area of approximately 3,000 square
feet for sludge treatment.

True Textiles pre-treats waste waters conveyed to the GSSD waste water treatment facility via flow
equalization and neutralization utilizing an automated pH control system which adds acid or caustic
chemical solutions as needed. The flow is measured using a parshall flume prior to being conveyed to
the GSSD treatment facility.

2. PERMIT SUMMARY

a. Terms and conditions: This permitting action is carrying forward all the terms and conditions of the
6/11/10 permit except that this permit:

1. Eliminating water quality based concentration limits for ammonia and total copper pursuant to Maine
law 38 M.R.S.A. §464, ] K.




ME(102032 FACT SHEET Page 3 of 36
W006792-6C-K-R

2. PERMIT SUMMARY (cont’d)

2. Reducing the monthly average mass limit for ammonia and increasing the daily maximum mass limit
for total copper based on a statistical evaluation of the most current 60 months of analytical
chemistry and priority pollutants on file at the Department and taking into consideration guidance
that establishes protocols for establishing waste load allocations when there are multiple dischargers
in a watershed. '

3. Eliminating monthly average and daily maximum mass and concentration limitations for total
cadmium and total lead and the monthly average mass and concentration limits for total copper as a
statistical evaluation of the most current 60 months of analytical chemistry and priority pollutants on
file at the Department indicates there is no longer a reasonable potential for these parameters to
exceed applicable ambient water quality criteria (AWQC).

4. Establishing a monitoring requirement for total phosphorus as the discharge from the permittee’s
facility has a reasonable potential to exceed the Department’s draft ambient water quality criteria
(AWQC) of 30 ug/L.

5. Establishing a monthly average mass limit for total antimony as a statistical cvaluation of the most
current 60 months of analytical chemistry and priority pollutants on file at the Department indicates
there are test results for total antimony that have a reasonable potential to exceed applicable ambient
water quality criteria AWQC.

6. Reducing the monitoring requirements for biochemical oxygen demand (BOD), total suspended
solids (TSS), chemical oxygen demand (COD), settleable solids and E. co/i bacteria from 2/Week to
1/Week for Tier A (production at True Textiles is <42,000 lbs/day and dry weather flows are <0.465
MGD) as a result of a statistical evaluation of test results for said parameters during the term of the
previous permit,

b. History: The most current relevant regulatory activities include the following:

August 28, 1997 — The Depariment issued WDL renewal #W006792-47-F-R for a
five-year term.

February 11, 1998 - The EPA issued NPDES permit #ME0102032 for a five-year term.

May 23, 2000 — The Department adminstratively modified the GSSD’s WDL by establishing interim
average and maximum concentration limits of 25.9 ng/L and
38.7 ng/L. respectively, for mercury.

January 12, 2001 — The State of Maine received authorization from the USEPA to administer the
National Poliutant Discharge Elimination System (NPDES) permit program in Maine. From that date
forward, the program has been referred to as the MEPDES permit program and ME0102032 remains the
primary reference number for the GSSID waste water treatment facility




ME(102032 FACT SHEET Page 4 of 36
W006792-6C-K-R

2. PERMIT SUMMARY (cont’d)

September 17, 2001 — The GSSD filed a timely application with the EPA to renew the NPDES for the
waste water treatment facility. The application was never acted on as EPA was not authorized to issue
NPDES permits in the disputed area of the State until a decision regarding authorization of the NPDES
program was finalized.

August 11, 2004 — The Department issued combination MEPDES permit #ME(0102032/WDL
WO006792-5L-G-R for a five-year term.

February 6, 2006 - The Department issued a minor revision to the 8/11/04 permit by reducing the
monitoring frequency for mercury from 4/Year to 1/Year.

April 10, 2006 — The Department administratively modified the 8/11/04 permit by establishing revised
monitoring requirements for whole effluent toxicity (WET) testing and chemical specific testing
pursuant to a new Department rule, 06-096 CMR Chapter 530, Surface Water Toxics Control Program.

March 24, 2010 — The GSSD submitted an application to the Department to renew the 8/11/04 permit,

June 11, 2010 - The Department issued MEPDES permit #ME0102032/MWDL #W006792-6C-H-R for
a five year term

| September 10, 2013 — The Department issued a minor revision to the 8/11/04 permit by eliminating the
water quality based limitations for inorganic arsenic given the discharge no longer exceeded or had a
reasonable potential to exceed applicable ambient water quality criteria.

February 9, 2015 — The GSSD submitted a timely and complete application to the Department for the
renewal of the MEPDES permit/WDL.

3. CONDITIONS OF PERMITS

Maine law, 38 ML.R.S.A. Section 414-A, requires that the effluent limitations prescribed for discharges,
including, but not limited to, effluent toxicity, require application of best practicable treatment (BPT), be
consistent with the U.S, Clean Water Act, and ensure that the receiving waters attain the State water quality